FH2251RC

NO.| DESCRIPTION

1 FRONT & BACK GRILL
2 | FRONT PTC BRACKET
3 | FIXED FRAME

4 | SCREW ST4X8

5 | PIC

6 | SCREW ST3.5X12

7 | OUTER CASING

8 | BOTTOM FRAME

9 | WASHER @8

10 | SPRING WASHERS @8
11 | BOLT M8X25

12 | BACK PTC BRACKET
13 | BOLT Max14

14 | SPRING WASHERS 4
15 | FAN PRESSURE PLATE
16 | FAN

17 | MOTOR

18 | MOTOR SUPPORT
19 | THERMAL CUT-OUT
20 | RELAY SUPPORT

21 | RELAY

22 | POWER INDICATOR
23 | POWER INDICATOR COVER
24 | SWITCH BOX

25 | SWITCH

26 | KNOB

27 | THERMOSTAT

28 | LOCKS

29 | CABLE

30 | PLUG

31 | FUSE

32 | BOLT M4x10

33 | PLUM BLOSSOM WASHER @4
34 | NUT M4

35 | BOLT M4X16

36 | NUT M4

37 | BOLT M4X10
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